

## TEST REPORT 1K20058-190321

**Product:** 1K20058  
**Description:** MECHANICAL SADDLE EASY CLIP LINK  
**Nominal Diameter (DN) :** 700-1200 /200  
**Reference standard:** EN13598-1  
**Material :** PVC-U

### 1-TEST RESULTS

Characteristic checked	Units	Specification		Result of control
		min	max	
Appearance and marking	N.A.	Free from superficial problems likely to prevent proper functioning		Compliant
Check of assembled parts and movements	N.A.	All components must be assembled as per the reference sample , movements of nut must be possible		Compliant
Installation simulation on a test pipe	N.A.	Good coupling between test pipe and product		Compliant
Water tightness 0,5 bar for 15' of the product installed on a test pipe	N.A.	No leakage		Compliant
Average internal diameter of the socket (dsm)	mm	200,6	201,1	200,8
Intern diameter of the grove (d3)	mm	215,6	217,0	216,8
Density	g/cm3	1,375	1,395	1,3830

**2- CONCLUSIONI :** The product is compliant to the tested characteristics.

Zola Predosa, 19/03/21